

Certificate of Analysis

Silicon Carbide (beta SiC, 99+%)

1-3 um

Stock #: 4635HW

| Components | Contents |
|------------------|----------|
| SiO ₂ | 0.16% |
| C | 0.42% |
| Si | 0.38% |
| Fe | 280 ppm |
| Ni | 5 ppm |
| Ca | 110 ppm |
| Al | 3000 ppm |
| Ti | 300 ppm |
| V | 10 ppm |
| Na | 15 ppm |

Nanostructured & Amorphous Materials, Inc.

1526 Katy Gap Road #302, Katy, TX 77494, USA

Phone: (281) 858-6571

E-mail: sales@nanoamor.com • Website: <http://www.nanoamor.com>